TV SUID America Inc.

Product Safety Services
47523 Clipper Drlve
Flyrmouth, M1 48170

Phone: 7344554841

Surfacing Material Report — ASTM F1292-13

Client: PlayMax Surfacing, Inc, TUY Report Mo.; 72104954-13
Manufactwer. PlayMax Surfacing, lnc. Report Diate: 4/14/2015
Manufaciuring Location: Corgna, CA Test Diate: 47015 and 4/8M15
Initial Tast £
Phone: {951) 250-6039 Follow up Tast CIRef Job:
Commercial Mame of product: PlayTurf - 2" Sample Receipt Date: 46/2015
Date of Manufacture: Unknown Ambient Alr Temperature: 22.1°C
Ma. of samples submitted: 3 - 18in. X 18in. Samples Humidity: 24.0%

Test Equipment:

Trigs Systam 4; ] Environmental Chamber Mo  PLYPOD101
Triax System 1: ] Calibration Due Date:; BMTMS5
Mccelerometer 1D; PLYPOOQES Environmental Chamber INo.: PLYPODDGS
Acceleromeater Calibraton Due Date: BI1/2015 Calibration Due Date: aMiMs
Loose fill Material Sample Description:
Enginsered Wood Fiber. [ Un-compacted Depth: Inches
Loose Fill Weood [
Rubber 3
Sand: O Compacted Depth: Inches
Gravel: O
Other: [
Unitary Sample Description:
Tiles D Total Thickness: 3.0in.
Poured in Place = Top Layer, 1.5in,
Turl Base Layer: 1.Ein.
Comments:

1.5in. pile turf adhered to 1.5in. SER base. Total system thickness of 3.0in.

The maximum critical fall height ve described 4 FL
sam rmined to be:

The resulls reported hersin reflect the peformance of the abaue deseribed samples at the time of testing and at the temperalure(s) reported, The resulis are specific
lo the described samples. Samples of surfacing materials thal do nol closely match the described samples will perform differendly, The following data shest provides
an sccurate representation of the test resuls. Complianca with his Standard does not constitute product cer ification

Sample in compliance with ASTI F1292-13 at the temperature and rating specified? Yes Mo O
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TV SUTD America Inc.

Product Safety Services
47523 Clipper Drive
Plymouth, MI 48170

Phone: 7344554841

Surfacing Material Report — ASTM F1292-13

Client: PlaylMax Surfacing, Inc. TUW Report Mo.: 72104854-14
Manufacturer; PlayMax Surfacing, Inc. Report Date: 414/2015
Manufaciuring Locaticn: Corona, CA Tezt Date: 4177115 and 4/8/15
Initial Test [
Fhone: (851) 2650-6039 Follow up Test ClRef Job:
Commercial Mame of product; PlayTurf - 3.5 Sample Receipt Date: 416/2015
Date of Manufacture: Unknoown Ambient Alr Temperature: 22.1°C
Mo, of samples submitted: 3 - 18in. X 18in. Samples Humidity: 24.0%
Test Equipment:
Triax System 4. [ Erwironmenial Chamber Mo PLYPOO101
Trigx System 1: O Calibration Due Date: BITME
Accelerometer 1D PLYPOODZS Erwironmental Chamber Ma.: PLYPODOED
Accelerometar Calibration Due Date: aMI2os Callbration Due Drate: 81118

Loose fill Material Sample Description:

Enginesred Wood Fiber: Un-compacted Depih: Inches

Locse Fill Wood
Rulbober,

Sand:

Graval:

Other:

Compactad Deplh: Inches

oooooao

Unitary Sample Description:

Tiba U Total Thickness: 4 gy
Poured in Place = TOPLEVE 1gin
Tut 0 Base Layer: q o

Comments:
1.5in. pile turf adhered to 3.0in. SBR base, Total system thickness of 4.5in,

The | fall height of the ab edd 6  Ft
sample was de i he:

The results reported hersin reflect the perfarmance of the sbove describad samples at the time of testing and at the temperature(s) reported, The resulls are specific
Htu the described samples. Samples of surfacing materials that do not closely match the described samples will perform differently. The following data sheat provides
an accurate representation of the test results. Compliance with this Standard does nol consfitule preduct cerification.

Sample in compliance with ASTM F1282-13 at the temperature and rating specified? Yos Mo O

Signature: -{(}'/
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Reviewed by, |
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TOV SUD America Inc.

Product Safety Services
47525 Clipper Drive
Plymouth, M1 48170

Phone: T34.455 4841

Surfacing Material Report — ASTM F1292-13

Clhient: PlayMax Surfacing, Inc. TUV Report Mo: 7210495445
Manufacturer: PlayMax Surfacing, Inc. Report Date; 414/2015
Manufaciuring Location: Corona, CA Tazt Date: 47015 and 4/815
Inifial Test [
Phone: (851} 250-6039 Follow up Test ClRef Job:
Commercial Mame of product: PlayTurf - §" Sample Recsipt Date: 4/6/2015
Date of Manufaciure: Unknown Ambient Air Temperature: 22.0°C
Mo, of samples submitted: 3 - 18in, X 18in, Samples Humidiity: 24.0%
Test Equipment:
Triax System 4. [ Environmental Chamber Mo PLYP00101
Triax System 1: O Calibration Due Drate: BMTHS
Accelerometer D PLYPOO0RS9 Environmeantal Chamber Mo PLYPOOOED
Accelerometer Calibration Due Date: BMI2015 Calibration Due Drate: BMIMS

Loose fill Material Sample Description:

Engineered Wood Fiber: [ Un-compacted Depth: Inches
Loose Fill Wood [
Rubber: O

Sand: O Compactad Depth: Inches
Gravel:
Other: O3

Unitary Sample Description:

Tiles O Total Thickness: g a0

Poured in Place = Top Layer. 1.5in,

Turf = Base Layer: EBii.

Comments:

1_6in. pile turf adhered to 4.5in. SBR base, Total system thickness of 6.0in.

The maximum critical fall height of the above described T  Ft.
sample was determined to be:

The rasults repartad hersin refiec the performance of the above described samples at the time of tesling and at the termperature(s) reperted. The results are specific
o the described samples. Samples of surfacing materials that do not closely match the described samples will perlorm differsntly. The following data sheet provides
n accurate representation of the test results. Compliance wilh this Standard does nof constitule product certification.

ample in compliance with ASTM F1292-13 at the temperature and rating specified # Yos = Mo O
Signature: Title: % Tyt EI ,: m{é: . 2"‘"- Ceate: ﬁéﬂ/ﬁ:
-
Reviewed by 'l.,‘__ Title D—t:.j., i th L M:,J-.IL_ Date: f’f# El-;;"ff AT
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